
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

AtkinsRéalis - Baseline / Référence 
 

 
 
 

EFFLUENT 
BALANCING 
AND 
RESOURCE 
RECOVERY 
SYSTEM 

Environmental 
Impact Assessment 
Report – Volume 3 -
Appendices  
WuXi Biologics 

April 2024 
 

  

100085897DG001 

RECEIVED: 19/04/2024

Lo
ut

h 
CC,  

 P
lan

nin
g 

Dep
ar

tm
en

t -
 V

iew
ing

 P
ur

po
se

s O
nly

!



 

AtkinsRéalis - Baseline / Référence 
 

Notice 

This document and its contents have been prepared and are intended solely as information for WuXi 
Biologics and use in relation to EIAR 

WS Atkins Ireland Limited assumes no responsibility to any other party in respect of or arising out of or in 
connection with this document and/or its contents. 
[...]
The Proposed Development will operate 24/7. The following sections provides details and calculations on the influent 

parameters and loading to the plant, characteristics of the influent, the stages of primary treatment and the treatment 

system.  

Influent Parameters  

In terms of flows, the proposed development will be developed in two stages, each of them based on a hydraulic 

capacity to treat and neutralise 1000 m³/day and 1500 m³/day – Stages 1 and 2, respectively. The maximum flow to 

the inlet works is 200 m³/h when one unit in any phase of the preliminary works is being bypassed. Regarding design 

wastewater loads, these are the same for both stages and are included in the Table 1.2  as maximum loads. 

Table 1.2 - Influent Load Parameters 

Parameter Unit Value 

BOD (Biochemical Oxygen Demand) kg/day 1,551 

COD (Chemical Oxygen Demand) kg/day 2,070 

TSS (Total Suspended Solids) kg/day 300 

TN (Total Nitrogen) kg/day 60 

TP (Total Phosphorus) kg/day 115 

 

For the design of the proposed development, the characteristics listed on Table 1.3 are assumed. 

 

 

 

RECEIVED: 19/04/2024

Lo
ut

h 
CC,  

 P
lan

nin
g 

Dep
ar

tm
en

t -
 V

iew
ing

 P
ur

po
se

s O
nly

!



 

 
 

  

WuXi Biologics AA Screening 
Report.docx 

100085897DG0002 
1.0 | 19 April 2024 25 

 

Table 1.3 - Influent Typical Characteristics 

Parameter Unit Value 

BOD (Biochemical Oxygen Demand) mg/l 20-750 

COD (Chemical Oxygen Demand) mg/l 100-3,000 

TSS (Total Suspended Solids) mg/l 0-700 

TN (Total Nitrogen) mg/l 60-120 

TP (Total Phosphorus) mg/l 0-100 

NH4-N (Ammonia) mg/l 1-110 

TDS (Total Dissolved Solids) mg/l 300-1,300 

FOG (Fats, Oils & Grease) mg/l 0-200 

pH - 1-14 

Temperature °C <40 

Chloride (max.) mg/l 1,000 

Sulphate (max.) mg/l 1,000 

Effluent Parameters 

The discharge flows shall comply with the EPA’s IED licence P1122-01 for the site, as the hourly and instantaneous 

flows to emission SE-1 (receiving waters Dundalk Bay via UE sewer and Dundalk WwTP) shall be limited to a 

maximum of 62.5 m3/h (17.4 l/s) in Stages 1 and 2. 

For the design loadings, the treated effluent will achieve the quality standards shown in Table 1.4. These quality 

standards are based on a 24h composite sample. 

Table 1.4 - Effluent Load Parameters 

Parameter Unit Value 

BOD (Biochemical Oxygen Demand) mg/l 150 

kg/d 150 

COD (Chemical Oxygen Demand) mg/l 261 

kg/d 261 

TSS (Total Suspended Solids) mg/l 175 

kg/d 175 

TN (Total Nitrogen) mg/l 30 

kg/d 30 

TP (Total Phosphorus) mg/l 17 

kg/d 17 

Chloride mg/l 1000 

kg/d 1,000 

Sulphate mg/l 1,000 

RECEIVED: 19/04/2024

Lo
ut

h 
CC,  

 P
lan

nin
g 

Dep
ar

tm
en

t -
 V

iew
ing

 P
ur

po
se

s O
nly

!



 

 
 

  

WuXi Biologics AA Screening 
Report.docx 

100085897DG0002 
1.0 | 19 April 2024 26 

 

kg/d 1,000 

FOG (Fats, Oils & Grease) mg/l 50 

Collection Network  

The proposed development will treat wastewater flowing from four rising mains in the existing WuXi Biologics 

facilities (P1122-01), which in turn are equipped with flowmeters and connected to lift stations located in distinct 

areas of these facilities, as follows: 

• DK0 – DK02 WS regens, as well as DK04 cooling tower blowdown and boiler FW regens; 

• DK03 – DK03 waste flow;  

• DK04 – DK04 boiler blowdowns and CUB process drains;  

• DK02 – DK02 process waste; 

• Surface water drainage; and, 

• Attenuation pond drainage (emergency only). 

Preliminary Treatment  

The inlet works will consist of two sets of screens for the four rising mains carrying influent wastewater into the 

Proposed Development, namely an existing screen on site that will be focused on the non-process influent (combined 

diluted stream from DK0, DK03 and DK04) and a new screen that will treat the process waste from DK02, which 

shall go to full treatment. Grit and Fats, Oils & Grease (FOG) are not currently an issue for the influent wastewater.  

Existing Screen  

The existing screen (SC-0350001) is comprised of the following: 

• 6 mm sized perforations, where the gross solids are retained. 

• Duty/standby arrangement. 

• Level sensors installed in case the screen gets clogged. 

• Provision of a high-pressure washing facility. 

Besides the non-process influent, the existing screen will also receive flows from the surface water drainage, as well 

as from the attenuation pond for emergency situations. After the screen, the flow can split and go either to the feed 

tank or to the new screen. In normal operation the flow will gravitate to the feed tank. If the spectral analyser at the 

existing screen shows high loading, that requires further treatment in addition to neutralisation, then flow will be 

pumped forward to the new screen. Duty/standby variable speed driven dry installed submersible Screen Transfer 

pumps will be provided. 

New Screen 

Besides process waste, the new screen will receive supernatants from the liquor balance tanks (as an alternative), 

as well as flows from import and treated water returned for further treatment. This screen shall be designed for a 

maximum flow of 200 m3/h.  

Neutralisation System (Mode of Operation 1) 

The neutralisation system will be dedicated to wastewater that only requires pH correction, namely the non-process 

influent, since its loadings compliant with the effluent standards and, therefore, no full treatment is needed. The 

maximum daily flow discharge is 1,500 m3/d (present neutralisation plant design flow). This mode of operation is 

comprised of: 

• Existing screen; 

• Feed tank, which is one of the existing 650 m3 balancing tanks (TK-0350-02). Sulphuric acid dosing in this tank is 

planned to reduce the influent pH to acceptable values; and, 

• pH correction tank (CT-0350-01/02) and IED discharge monitoring point. 

RECEIVED: 19/04/2024

Lo
ut

h 
CC,  

 P
lan

nin
g 

Dep
ar

tm
en

t -
 V

iew
ing

 P
ur

po
se

s O
nly

!



 

 
 

  

WuXi Biologics AA Screening 
Report.docx 

100085897DG0002 
1.0 | 19 April 2024 27 

 

The feed tank can also divert the flow to the new balance tanks if the non-process influent needs to go for full 

treatment. This will be based on online spectral analyser measurements and lab testing of tank contents (COD, TN 

and TP). 

Full Treatment System (Modes of Operation 2 and 3) 

Off-Spec and Balance Tanks 

The off specification (off-spec) and balance tanks shall receive process waste from the new screen and the feed tank 

(TK-0350-02) for storage and flow homogenisation, being part of the full treatment line. 4 No. Balance Tanks and 2 

No. Off-Spec Tanks are provided for operational flexibility. During normal operation it is envisaged that the duty 

Balance tank will be fed first.  

Mixers will be provided to ensure tank contents are homogenous for sampling and forward feed. Septicity is not an 

issue at the existing neutralisation plant, therefore mixers to provide aeration are no longer proposed. 

In normal operation, a single duty Balance Tank will be fed over a set period (operator adjustable). The tank contents 

will then be mixed for a period and sampling and testing (for COD, TP and TN) will be carried out to determine 

whether primary treatment is required, optimum poly and lime/alum dose or, in some cases, whether further dilution 

with “non-process” waste is required. This tank would then be ready for forward feed to treatment and feed from the 

new screen would move on to the next Balance Tank. 

Side-access manways are provided into each Off-Spec and Balance Tanks (to de-risk the confined space). 

Duty/assist/standby variable speed driven dry installed submersible pumps are located downstream of the Balance 

Tanks to transport the wastewater to the lime dosing tank or directly to the post primary balance tank (bypass of the 

primary treatment) or back to the off-spec tanks in an emergency, at a maximum flow of 64.8 m3/h (as in Stage 2 

mass balance). 

Duty/standby variable speed driven dry installed submersible pumps are provided to convey flows from the Off-Spec 

Tank to the duty Balance Tank. 

Lime Dosing Tank 

The lime dosing tank is provided to remove phosphorus from the influent wastewater by dosing with lime, or aluminium 

sulphate as an alternative. The characteristics of this tank are the following: 

• The liquid volume is 35 m3, allowing a retention time of approximately 30 minutes for the maximum flow of 64.8 

m3/h. 

• A flash mixer and flow splitter will be located at the inlet and outlet of the lime dosing tank, respectively. 

• The lime dosing tank may receive the supernatant returns from the liquor return balance tank. A fixed lime dose 

(determined via jar testing) will be dosed on a flow proportional basis in the flash mixer. Aluminium sulphate is 

also provided as an alternative coagulant. 

Primary Treatment 

The primary treatment step will consist in two lamella clarifiers arranged in a duty/standby basis, as well as 

flocculation tanks (where a polymer is dosed) located upstream of each clarifier. A fixed poly dose (determined via 

jar testing) will be dosed on a flow proportional basis. The inlet flow passes through a set of lamellas, where the flocs 

formed previously are retained and then settled at the bottom of the clarifiers as primary sludge, while the treated 

water flows into the next treatment step over the top of these settlers. The use of lamella allows a lower volume of 

the clarifier compared to a conventional clarifier. 

Primary sludge produced in the lamella clarifiers will be comprised of BOD, COD, TSS and also lime as a result of 

phosphorus removal at the lime dosing tank upstream. Regarding sludge production with lime, the agreed design 

basis is a liquid lime (Kalic) dose rate of 600 mg/l to flows of 400 and 600 m3/d for Stages 1 and 2, respectively, as 

well as 1 kg of dry solids produced for 1 kg of hydrated lime dosed. Table 1.5 shows the assumptions considered in 

the mass balance for primary sludge production. 

 

 

RECEIVED: 19/04/2024

Lo
ut

h 
CC,  

 P
lan

nin
g 

Dep
ar

tm
en

t -
 V

iew
ing

 P
ur

po
se

s O
nly

!



 

 
 

  

WuXi Biologics AA Screening 
Report.docx 

100085897DG0002 
1.0 | 19 April 2024 28 

 

Table 1-5 - Assumptions for Primary Sludge Production 

Parameter Unit Value 

BOD removal efficiency % 25 

COD removal efficiency % 40 

TSS removal efficiency % 50 

Liquid lime concentration % 45 

Liquid lime density kg/m3 1.4 

Lime sludge production 1 kg DS/kg hydrated lime 1 

 

Post Primary Balance Tank 

The post primary balance tank shall consist in cylinder tank with a liquid volume of 60 m3 to allow a retention time of 

approximately 1 h for Stages 1 and 2 flows. 

• Chemicals and nutrients are dosed upstream of and in the post primary balance tank, respectively, to enhance 

the performance of the secondary treatment, located downstream of this tank.  

• Molasses (or alternative carbon source), urea (or alternative nitrogen source) and phosphorus to maintain an 

adequate C:N:P ratio in the biological tanks. These nutrients shall be provided from bunded IBC tanks. 

The post primary balance tank shall also be designed to accommodate the supernatants flowing from the liquor return 

balance tank, serving as an alternative for the lime dosing tank. 

Secondary Treatment Feed pumps 

Duty/assist/standby variable speed driven dry installed submersible pumps are provided to convey flows from the 

Post Primary Balance Tank to the secondary treatment process via the filtering/screening step. 

Filtering/Screening 

A filtering/screening step will be added upstream of the secondary treatment to meet the requirements of the 

membrane supplier. It is anticipated that screening will be required to the order of 250 microns, which is in line with the 

proposed design of the secondary treatment step. This design includes a basket strainer included within each 

membrane bank loop to give precautionary protection from debris in the bioreactor contents. 

Secondary Treatment 

The secondary treatment step will consist of a membrane bioreactor system (MBR) with three biological tanks and 

membrane banks, from which biomass (sludge) is separated from treated water (permeate) and is recirculated back 

into the tanks, with the surplus sludge sent for dewatering. 

The inlet flow will be split into the biological tanks (via flow split weirs with outlet flow measurement or flowmeters and 

flow control valves), which will be compartmentalized into anoxic and aerobic reactors to allow for nitrogen removal 

as well. The following table shows the size of these reactors for each biological tank. Table 2.5 shows the permeate 

characteristics.  

Table 1.6 - Permeate Characteristics 

Parameter Unit Stage 1 Stage 2 

Flow m3/d 1,057 1,553 

Temperature °C 15-25 15-25 

pH - 6.5-8.5 6.5-8.5 

COD concentration mg/l ≤100 ≤100 

BOD concentration mg/l <10 <10 

RECEIVED: 19/04/2024

Lo
ut

h 
CC,  

 P
lan

nin
g 

Dep
ar

tm
en

t -
 V

iew
ing

 P
ur

po
se

s O
nly

!



 

 
 

  

WuXi Biologics AA Screening 
Report.docx 

100085897DG0002 
1.0 | 19 April 2024 29 

 

TSS concentration mg/l <10 <10 

Ammonia as N mg/l ≤5 ≤5 

TN concentration mg/l ≤28 ≤19 

TP concentration mg/l ≤11 ≤7 

 

Treated Water Storage Tank 

The treated water storage tank will be comprised of one of the existing 650 m3 balancing tanks (TK-0350-01), with 

the feed tank being the other existing balancing tank (TK-0350-02). Both these tanks will use the same existing set 

of pumps to transport water to the pH correction tank. 

Existing pH Correction Tank and IED Discharge Monitoring Point 

The 6 m3 pH correction tank (CT-0350-01/02) will be converted into a monitoring and polishing chamber, since pH 

correction shall already occur upstream of this tank, namely in the feed tank (for the neutralisation system - mode of 

operation 1) and upstream of the post primary balance tank (for the full treatment system – mode of operation 3). 

This will facilitate greater throughput of the treated water in the pH correction tank. 

The treated water shall then flow into the IED discharge monitoring point, or back into the inlet works (existing screen) 

if the existing pH analyser or proposed spectral analyser, located in the pH correction tank, measure parameter 

values that are out of specification. 

Treated Water Reuse 

Treated water shall be reused for: 

• Carrier water for chemical dosing. 

• Inlet works. 

• Washdown for the dewatering units. 

Potable water should be provided for poly dosing and safety showers.  

Sludge Blending and Buffer Tanks 

The sludge blending tank will receive and combine both primary and secondary sludge, which will then flow into 

duty/standby buffer tanks. The combined sludge will have a minimum dry solids content of 0.8%. 

Sludge Dewatering 

Sludge dewatering will be designed to achieve an agreed dry solids concentration based on the final chosen 

dewatering technology and the availability of primary and secondary sludge of sufficient and adequate proportion 

and combined characteristics. The final dewatering technology will consider energy consumption, noise, washwater 

consumption and product dry solids. 

Supernatant Return 

The produced supernatants will flow into a sump and then to the liquor return balance tank. Return liquors are pumped 

to one of three locations. The supernatants are comprised of: 

• Supernatants from the sludge dewatering step. 

• Laboratory and CIP waste. 

• Drainage from sludge skip area. 

• Supernatants from odour control. 

• Drainage from chemical delivery area. 

The currently proposed total size for the supernatant sump is 5 m3, while the liquor return balance tank has total and 

operating volumes of 98 and 88 m3, respectively. 

RECEIVED: 19/04/2024

Lo
ut

h 
CC,  

 P
lan

nin
g 

Dep
ar

tm
en

t -
 V

iew
ing

 P
ur

po
se

s O
nly

!



 

 
 

  

WuXi Biologics AA Screening 
Report.docx 

100085897DG0002 
1.0 | 19 April 2024 30 

 

For the mass balance, the flow of the supernatants is based on total outlet flows of 1,000 and 1,500 m3/d for Stages 

1 and 2, respectively, quantities of 108 and 162 kg/d for Stages 1 and 2, respectively (equivalent to 600 mg/l liquid 

lime dose rates to 400 and 600 m3/d flows), and assuming the dewatered sludge shall achieve 20% dry solids. 

Odour Treatment 

The proposed stack is 7.1 m high (1.6 m above maximum Administration Building ridge level).  

Hazardous Area Classification 

The current proposal is to zone the off-spec and balance tanks to cater for spurious discharges from the works. All 

areas downstream of these tanks shall be equipped with ventilation to prevent hazardous classification. 

Sulphuric Acid Dosing 

The sulphuric acid dosing system will be comprised two bulk storage tanks and respective dosing points, including: 

• The existing 5 m3 storage tank (T-0350601) that is currently connected to the pH correction tank (CT-0350-

01/02). 

• A new 35 m3 storage tank to dose the feed tank (TK-0350-02), upstream of the post primary balance tank, 

as well as upstream of the lime dosing tank (if aluminium sulphate is used). 

Caustic Dosing 

The caustic dosing system shall use the existing 5 m3 bulk storage tank (T-0350701) on site (the existing plant has 

had negligible dosing of caustic), which is currently connected to the pH correction tank (CT-0350-01/02), and it is 

also planned to dose upstream of the post primary balance tank. 

Caustic will be used to increase the pH and to add alkalinity to the treated water. In this case, this chemical may be 

dosed: 

• For lower pH waste than the influent wastewater, namely CIP flows that are produced from cleaning the 

membranes or that come directly from the WuXi facilities. 

• To increase the pH or alkalinity for secondary treatment when aluminium sulphate is used for phosphorus 

removal in the lime dosing tank located upstream, as sulphuric acid may be required to depress the pH in this 

tank. 

Aluminium Sulphate Dosing 

Aluminium sulphate shall be provided as an alternative to lime for phosphorus removal in the lime dosing tank, being 

stored in a new 35 m3 bulk tank. Laboratory tests shall be carried out for aluminium sulphate dosing as this will be 

later described during the detailed design phase. 

Poly Dosing  

The poly dosing system will be comprised of two automatic polyelectrolyte preparation units to produce polymer, 

each connected to the flocculation tanks (located upstream of the lamella clarifiers) and the dewatering units, in order 

to promote a higher aggregation of the flocs and dewatered sludge, respectively. 

Laboratory tests show that for poly dosing in the flocculation tanks, a dosing rate of 2 mg/l will be applied, as higher 

rates will most likely lead to an increase of the COD concentration in the treated water. 

A dose rate requirement of 10 kg poly/tonne dry solids is assumed for sludge dewatering. 

Lime Dosing  

Lime is planned to remove phosphorus in the lime dosing tank, where it will be dosed in the form of liquid (Kalic) 

with 45% concentration in solution. This will be stored in a 35 m3 bulk tank. This chemical is successful for phosphorus 

removal at the existing balance system and pH correction system. The use of liquid lime (Kalic) rather than powder 

lime (external silo or bagging system) has many advantages, as: 

• Powder lime causes dust Health and Safety issues. 

• A bagging system for powdered lime may need an operative 7 days a week. 

• Powder lime would require a building to encapsulate the storage tank/bagging system to avoid condensation 

and moisture. 

RECEIVED: 19/04/2024

Lo
ut

h 
CC,  

 P
lan

nin
g 

Dep
ar

tm
en

t -
 V

iew
ing

 P
ur

po
se

s O
nly

!



 

 
 

  

WuXi Biologics AA Screening 
Report.docx 

100085897DG0002 
1.0 | 19 April 2024 31 

 

Due to its high solution (45%), liquid lime dosing is suggested to be carried out in short runs of pipework to avoid 

blockages. If the tanker delivery connection and the lime bulk storage tank are far apart then a flushing system is 

required to prevent the liquid lime from accumulating in the bulk storage tank feed pipe, considering the following: 

• Long sweeping bends required. 

• The flushing water can flow into the liquid lime bulk storage tank. 

• High velocity pumping system is required for the flushing line. 

Further testing will be carried out to optimise the dosing parameters and the lime dosing system 

Bund Drainage  

The existing and new bunds will be used to retain spillages from the treatment plant, for example, directing the flow 

into a sump that shall feed the existing screen. 

Attenuation Pond 

A facility to treat water from the attenuation pond shall be provided at the proposed development and a new set of 

pumps shall direct the flow to the existing screen at a flowrate of 30 to 40 m3/h. 

Process Interfaces 

The process interfaces between the existing Wuxi equipment and the proposed development are as follows: 

• DK02 process waste to new screen (DK02 stream to existing screen also to be valved). 

• Attenuation pond pumped to inlet of existing screen (2 compartments). 

• New bund surface water drainage to existing screen (2 compartments). 

• Existing screen to Screen Transfer pump sump. 

• Washwater to new screen. 

• Feed Tank recirculation loop for sulphuric acid dosing. 

• Link from existing Sulphuric Acid storage tank outlet to a new dosing pump (to feed the Feed Tank 

recirculation loop). 

• New connection to the Feed Tank to allow Treated Water Storage Tank to be taken out of service. 

• New pH monitor at the Feed Tank. 

• Outlet from the Feed Tank to Feed Tank outlet pumps (to feed new Balance/Off-spec tanks). 

• Secondary Treatment to Treated Water Storage Tank. 

• Treated Water Storage Tank to Final Effluent Chamber. 

• Link from existing Caustic Storage Tank outlet to new dosing pumps (to feed Post-Primary Balance Tank). 

• New spectral analyser at pH Correction Tank. 

• Facility to connect IBC to outlets from existing caustic storage and sulphuric acid storage tanks. 

1.4.1 Environmental Management  
The construction of the proposed development will be in accordance with the Preliminary Construction Environmental 

Management Plan (PCEMP) that will be submitted as part of this planning application (which takes account of the 

Schedule of Environmental Commitments presented within this EIAR). This document will be further developed and 

added to within the Detailed site specific CEMP which will be prepared by the Contractor in advance of the 

construction phase. The requirements of the CEMP will be fully implemented onsite for the duration of the 

construction phase of the project. Environmental monitoring will be carried out during the construction phase as 

detailed in Chapter 16 - Schedule of Environmental Commitments.  

1.4.2 Traffic Management  
The proposed transport routes of all machinery entering and egressing the site, for the full duration of the 15no. 

month phased construction period will be through the new temporary access route within the existing WuXi facility. 

This access point will include access control and security fencing.  

RECEIVED: 19/04/2024

Lo
ut

h 
CC,  

 P
lan

nin
g 

Dep
ar

tm
en

t -
 V

iew
ing

 P
ur

po
se

s O
nly

!



 

 
 

  

WuXi Biologics AA Screening 
Report.docx 

100085897DG0002 
1.0 | 19 April 2024 32 

 

As part of the proposed development, the existing agricultural gate on the Mullagharlin road will be repurposing to 

facilitate the access to the plant for small vehicles (cans /vans) for both the construction and operation phases.  

All construction activities will be managed and informed by a Construction Traffic Management Plan (CTMP). The 

details of the CTMP will be agreed with the roads department of the Local Authority in advance of construction 

activities commencing on-site.  

1.4.3 Waste Management  
The Contractor will prepare a detailed C&D Resource and Waste Management Plan (RWMP) in accordance with the 